
             

12/01/2007     

             

A96 Corridor Wastewater Development Option Study    



            

A96 CORRIDOR WASTEWATER DEVELOPMENT OPTION 
STUDY  



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 3 of 126     

 
CONTENTS  

1.0 EXECUTIVE SUMMARY .......................................................................................................... 5 

2.0 OPTION DEVELOPMENT AND STRATEGY...................................................................... 10 

3.0 BASELINE DATA...................................................................................................................... 12 

4.0 RISK ............................................................................................................................................ 13 
[...]
screen, grit classifier and sludge thickener. The set will incorporate duty/standby 
pumps, pipework and valves, accumulator vessel and instrumentation. 

UV TREATMENT PLANT 

A new UV treatment plant is to be provided for disinfection of final effluent prior to 
discharge to the Moray Firth.  



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 42 of 126     

7.2.3 Cost Summary 

NAIRN - OPTION 2

Item Description Price
1.1 Nairn Satellite Pumping Station 103715
1.2 Nairn No 1 Pumping Station 146081
1.3 Nairn Satellite PS Transfer Rising Main 178605
1.4 Nairn No 1 Pump Station Transfer Rising 

Main
688905

1.5 Central Area Option No 1 new price @ 
14000pe less the original 21500 plant from 
Central Area Option No 1

349703

1.6 UV Disinfection 150938
TOTAL 1618000

   



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 43 of 126     

7.2.4 Risk Schedule 

RISK REGISTER

Estimated Estimated Comments
Risk Description of Risk Description of Impact Impact Probability and possible
No Costs on Likelihood of mitigating

occurrence occurrence measures

A Construction

a1
Discovery of unexpected land 
contamination at transfer P.S.

Time & cost implications associated 
with removal.

Medium Low Investigate during ATC phase.   

a2 Unforeseen Ground Conditions Additional costs and delay. Medium Medium Investigate during ATC phase.   

a3
Discovery of unexpected buried 
structures, obstructions, services or 
pipework.

Additional costs and delay. Medium Low Investigate during ATC phase.   

a4

B Stakeholders

b1
Planning Restrictions Noise, Buildings, 
cemetry, community centre

Cost and delay if constraints imposed 
by Local Planner.

High Medium
Develop Stakeholder Plan, Identify 
and Consult early

b2
Land Owners Restricting Access or 
sale refusal

Cost and delay High Medium
Develop Stakeholder Plan, Identify 
and Consult early

b3 Power Supply Installation Delay to Prog High Medium
Develop Stakeholder Plan, Identify 
and Consult early

b4 Opposition from golf course Delay to Prog High Medium
Develop Stakeholder Plan, Identify 
and Consult early

b5
Risk of septicity and odours from early 
development stages

Odour nuisance, cost of cheemical 
dosing, inhibit performance of works

Medium Medium
Consider design of rising mains for 
phased development

D Design

d1 Flow and load data accuracy
Additional cost of dealing with 
increased requirements.

High Medium Verify Flow and Loads

F Site Specifics
f1

A96 Corridor Option Study - Nairn Option 2 (Transfer flows to WwTW in central area)

 



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 44 of 126     

7.3 Option 3  Transfer Flows to a New Works with New Sea Outfall 

7.3.1 Introduction 

This option requires a newly constructed wastewater treatment facility to be located 
west of Nairn on the coast between Nairn and Whiteness.  

It is proposed that a new primary treatment plant is suitable to provide the required 
BOD and suspended solids removal in line with Scottish Water design specification.  

Sludge thickening facilities are proposed to thicken surplus sludge to 5% dry solids, 
suitable to be tankered to Allanfearn WwTW sludge treatment plant. This is in-line with 
Scottish Water s sludge strategy for the area. 

The final effluent will be pumped into the Moray Firth via a long sea outfall (200mmNB) 
rated for a maximum flow of 40 l/s. This is to counter high tides and saline intrusion. An 
existing outfall in this area has been identified currently used by the distillery at 
Cawdor. It is not thought that this will have sufficient capacity to be used for the above 
flows and further investigation is required to determine whether this could be upgraded. 

The outfall proposed is to discharge into the Moray Firth some distance east of Fort 
George. As this area of the Moray Firth will be open to sea currents and tidal effects, 
the final effluent will receive significant dilution. Therefore it is not anticipated that final 
effluent will need to be disinfected from this works. 

In this section we include: 

7.1.1 Introduction to Option 

7.1.2 Specification 

7.1.3 Mass Balance (Calc no. 09509_0606 Rev O) 

7.1.4 Cost Summary 

7.1.6 Risk Schedule  



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 45 of 126     

Figure 7.3 - Block diagram of Proposed New Works  

   
Flows 1 2 3 4 5 6 7 8 9
Average m³/d 1136 1318 1306 86 43 11 2.0 50 52

l/s 13 16 16 1 0.5 1
Peak m³/d 3202 3384 3372 86 43 11 2.0 50 52

l/s 37.1 39.6 39.6 1 0.5 1.0
Loads
BOD kg/d 373 373 279.7 0 0 93
SS kg/d 454 454 227.2 0 0 227
Concentration @ average flow 
BOD mg/l 328 283 214 0 0 8206
SS mg/l 400 345 174 0 0 20000

Primary  
Tanks

Screens

Works 
Liquor PSSite Drainage

Crude 
Sewage

Final 
Effluent

Grit 
Removal 

Grease 
Removal 

Odour Control

Washwater Washwater

1 2

4 5

 Sludge 
Stroage 

3

6

7

8 9

      



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 46 of 126     

7.3.2 SPECIFICATION 

REMOTE FEED PUMPING STATION 

It is to be assumed that the new infrastructure in the Nairn West area will be collected 
and transferred to a single point where a new satellite pumping station will be 
constructed to transfer flows to the Nairn South Pumping Station. The pumping station 
will comprise of 2 no. fixed speed submersible pumps to operate as duty/standby, each 
rated at 5l/s @ 10m head. The total option cost includes for the control panel and 
instrumentation required to operate the pumps automatically, all mechanical equipment 
required, and all civil structures, including 600m of rising main. 

It is to be assumed that the new infrastructure in the Nairn South Area will be collected 
and transferred to a single point where a new pumping station will be constructed to 
transfer flows to a new works between Nairn West and Whiteness. Flows from Nairn 
West will also be transferred to this pumping station. The pumping station will comprise 
of 3 no. fixed speed submersible pumps to operate as duty/assist standby, each rated 
at 20l/s @ 20m head. The total option cost includes for the control panel and 
instrumentation required to operate the pumps automatically, all mechanical equipment 
required, and all civil structures, including 1000m of rising main. 

INLET WORKS 

Raw sewage fed to the works will be screened to 6mm by two duty/standby fine 
screens supplied by Rotamat. Screenings are conveyed to a screenings handling units 
for compaction prior to discharge to a screenings skip. 

Screened sewage will be de-gritted in a grit trap, provided with grit pumps for transfer 
of grit to a classifier where the grit is washed and compacted prior to discharge into the 
grit skip. 

PRIMARY TREATMENT 

Two circular primary tanks are proposed in line with Scottish Water design 
specifications to provide solids and BOD removal. Each tank is provided with a scraper 
bridge, pipework, valves and instrumentation.  

PST DESLUDGING  

Two duty/standby progressive cavity pumps operating will automatically desludge the 
primary tanks and transfer primary sludge to the storage tank. A duty thickener feed 
pump transfers primary sludge from the sludge thickener to thicken sludge to a 
concentration of 5% dry solids prior to being transferred to a thickened sludge storage 
tank.    



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 47 of 126     

ODOUR CONTROL 

An odour control unit, with duty/standby vent fans, is to be provided for treating 
odourous air from the inlet channel, screen, grit plant, sludge thickener, primary sludge 
and thickened sludge storage tank. 

LIQUOR RETURN PUMPING STATION 

A new concrete sump is to be provided to house two no. duty/standby submersible 
pumps, including pipework, valves and instrumentation, to transfer screenings, grit and 
sludge liquors to the inlet channel. 

SERVICE WATER (POTABLE) BOOSTER SET 

A new potable water booster set will provide site wash water to hose points, inlet 
screen, grit classifier and sludge thickener. The set will incorporate duty/standby 
pumps, pipework and valves, accumulator vessel and instrumentation. 

OUTFALL 

Final effluent from the primary tank will collect in a new outfall pumping station which 
will operate at high tide to transfer flows to the Moray Firth. 

A new long sea outfall (500m long, 200mm diameter) is proposed to transfer final 
effluent a sufficient distance into the Moray Firth to avoid the bathing waters around 
Nairn.



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 48 of 126     

7.3.3 Cost Summary 

NAIRN - OPTION 3

Item Description Price
1.1 Nairn Satellite Pumping Station 103715
1.2 Nairn No 1 Pumping Station 142931
1.3 Nairn Satellite PS Transfer Rising Main 76403
1.4 Nairn No 1 Pump Station Transfer Rising 

Main
127575

1.5 NAIRN WWTW - proposed new works at 
Nairn - 5,800 pe; primary treatment only 2 
No x 15 mtr dia PST's with long outfall

3315375

1.6 UV Disinfection - NOT REQUIRED 0
1.7 1 no. New Outfall - 1000 m long x 200 mm 

dia.
140411

TOTAL 3907000

   



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 49 of 126     

7.3.4 Risk Schedule 

RISK REGISTER

Estimated Estimated Comments
Risk Description of Risk Description of Impact Impact Probability and possible
No Costs on Likelihood of mitigating

occurrence occurrence measures

A Construction

a1
Discovery of unexpected land 
contamination at transfer P.S's

Time & cost implications associated 
with removal.

Medium Low Investigate during ATC phase.   

a2 Unforeseen Ground Conditions Additional costs and delay. Medium Medium Investigate during ATC phase.   

a3
Discovery of unexpected buried 
structures, obstructions, services or 
pipework.

Additional costs and delay. Medium Low Investigate during ATC phase.   

B Stakeholders

b1 Land purchase
Programme delay or make option 
untenable

High High Early land owner contact

b2 Onerous consent from SEPA
Costly asset to construct (not best 
value solution for Scottish Water)

High Medium Detailed discussions with SEPA

b3
Planning constraints (set disinfection 
levels on existing works)

Costly asset to construct (not best 
value solution for Scottish Water)

High High
Initial consultations with planners. 
Design for disinfection.

b4 Long sea outfall length increased Cost and programme delay High Medium Detailed discussions with SEPA

b5 Opposition from golf course Delay to Prog High Medium
Develop Stakeholder Plan, Identify 
and Consult early

b6
Risk of septicity and odours from early 
development stages

Odour nuisance, cost of cheemical 
dosing, inhibit performance of works

Medium Medium
Consider design of rising mains for 
phased development

D Design

d1 Flow and load data accuracy
Additional cost of dealing with 
increased requirements.

High Medium Verify Flow and Loads

d2
Risk in complying with regional sludge 
strategy aspirations

Additional OPEX and CAPEX at sludge 
centre and additional transportation 
costs

High Medium
Review capacity of regional sludge 
centres and compare with 
CAPEX/OPEX balance

F Site Specifics
f1

A96 Corridor Option Study - Nairn Option 3 (New WwTW with new sea outfall)

 



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 50 of 126     

7.4 Option 4 

 
Transfer Flows to New Works with New River Nairn 

Outfall 

7.4.1 Introduction 

This option requires a newly constructed wastewater treatment facility to be located 
south of Nairn near the Moss-side area. The works final effluent will require 
disinfection.  

It is proposed that a new MBR process is suitable to provide the required high removal 
of BOD, suspended solids, ammonia, and final effluent disinfection. This plant should 
include provision for future development by allowing space for additional aeration 
capacity, and membrane cassettes. The works will include 6mm fine screening, 0.8mm 
screening, grit removal. A facility will be provided for dewatering and washing of 
screenings and grit removed from the process. 

Sludge thickening facilities are proposed to thicken surplus sludge to 5% dry solids, 
suitable to be tankered to Allanfearn WwTW sludge treatment plant. This is in-line with 
Scottish Water s sludge strategy for the area. 

The final effluent will be discharged to the River Nairn via a new outfall (200mmNB) 
rated for a maximum flow of 40 l/s.  

As the final effluent will not receive significant dilution in the River Nairn, it is 
anticipated that the disinfected final effluent will also require low levels of ammonia and 
phosphorus.  

Issues relating to the requirements for land acquisition are detailed in the risk register. 

In this section we include: 

7.4.1 Introduction to Option 

7.4.2 Specification  

7.4.3 Mass Balance (Calc no. 09509_0607 Rev O) 

7.4.4 Cost Summary 

7.4.6 Risk Schedule 



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 51 of 126     

Figure 7.4 - Block diagram of New Works with River Nairn Outfall 

River Nairn
Nairn
Area

Tankered
Off-site

Flows, Loads and Concentration
Flows 1 2 3 4 5 6 7 8 9 10 11 12 13 14 15 16 17 18

Average Flow m³/d 1,136 1,354 1,354 1,322 6,768 31 2.3 9.6 7.5 36 8 88 0.18 1.12 86 43 50 2
l/s 13 17 17 17 83 2 1 0.50

Peak Flow m³/d 3,202 3,419 3,419 3,388 17,097 31 2.3 9.6 7.5 36 8 88 0.18 1.12 86 43 50 2
l/s 37 41 41 41 203 2 1 1

Loads
BOD kg/d 373 391 391 13 18 18
SS kg/d 454 478 478 23 377 2.3 377 24 24 32 112
NH3-N kg/d 49 50 50 2 1 1
Total P kg/d 15 15 15 1
Concentrations at average flow
BOD mg/l 328 289 289 10 501 204
SS mg/l 400 353 353 18 12,000 12,000 1,000 50,000 668 272 180,600 100,000
NH3-N mg/l 43 37 37 2 33 14
Total P mg/l 13 11 11 1

Remote 
PS

6mm screens Grit Removal 0.8mm screens   Aeration lanes MBR lanes

Sludge 
Thickener

Sludge Storage

Works Liquor PS Screenings 
Compactor

Grit Classifier

Polymer 
7

Washwater 

Site 
drainage

Odour 
Control

1 2 3 4

Recycle  5

6

9

Sludge liquors, washwater & polymer dilution 

12

Recovery clean 
drop tank

Fine screenings & flushwater 
11

Ferri
c  

Sulp

Washwater Washwater Sodium 
Carbon

ate
1
3

1415 16

17 18 



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 52 of 126     

7.4.2 SPECIFICATION 

REMOTE FEED PUMPING STATION 

It is to be assumed that the new infrastructure in the Nairn West area will be collected 
and transferred to a single point where a new satellite pumping station will be 
constructed to transfer flows to the Nairn South Pumping Station. The pumping station 
will comprise of 2 no. fixed speed submersible pumps to operate as duty/standby, each 
rated at 5l/s @ 10m head. The total option cost includes for the control panel and 
instrumentation required to operate the pumps automatically, all mechanical equipment 
required, and all civil structures, including 1500m of rising main. 

It is to be assumed that the new infrastructure in the Nairn South Area will be collected 
and transferred to a single point where a new pumping station will be constructed to 
transfer flows to a new works to the South of Nairn. Flows from Nairn West will also be 
transferred to this pumping station. The pumping station will comprise of 3 no. fixed 
speed submersible pumps to operate as duty/assist/standby, each rated at 20l/s @ 
10m head. The total option cost includes for the control panel and instrumentation 
required to operate the pumps automatically, all mechanical equipment required, and 
all civil structures, including 1500m of rising main. 

INLET SCREENS  
Incoming raw sewage is to be screened by 2 No Rotamat screens, rated for 31 l/sec 
comprising 6mm screens and a 10mm emergency bypass screen will be provided. The 
inlet channel will be provided with an auto-sampler. The new civil structure housing the 
screens will be provided with odour control covers, isolation penstocks and 
instrumentation. Screenings will be conveyed to a screenings handling unit where 
dewatered screenings will be transferred to a skip. 

GRIT REMOVAL PLANT 

A new grit removal plant will be provided in the form of 1 No  Hydro Grit King 
Separator c/w washwater grit lifting system (which includes isolation valve, pressure 
regulating valve, flow switch and actuated flow control valve), and 1 No Hydro 
series 4 grit classifier c/w washwater system (which includes isolation valve, pressure 
regulating valve, flow switch and actuated flow control valve), all rated for a maximum 
flow of 31l/s. 

FINE SCREENS 

Sewage will be further screened by 2 No  Fine screens (0.8 mm) each to handle 31 l/s. 
Screenings will be transferred to the thickened sludge storage tank by 1 No 
progressive cavity screenings pumps c/w isolation valve, temperature switch and flow 
switch.  



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 53 of 126     

PROCESS AIR SYSTEM 

The aeration tank is to be provided with 1 No  Fine bubble diffused air system, to 
operate in 3 No. tanks, 8.3m long x 3.5m wide, each with 4m water depth including 
blower manifold and air main plus lagging. 

The fine bubble diffused aeration system will be supplidd by 2 No Air blowers (1 duty / 
1 standby) each complete with variable speed motors (Max :- 48 kgO2/hr @ 0.9 mbar - 
Avg:- 41 kgO2/hr @ 0.9m bar) 

MEMBRANE BIOREACTOR 

Three membrane tanks are each to be provided with 3 membrane cassettes, each with 
44 modules to accommodate 5 days duration at FFT and planned maintenance and 
recovery cleaning for up to 24 hours. Each membrane tank is provided with actuated 
air/backpulse/permeate/sludge valves and pipework. 

The following equipment is also provided to effect the operation of the MBR; 

3 No  Permeate / Backpulse positive displacement lobe pumps, comprising 4 No. 
pumps operating positive displacement duty/assist/assist/standby with automatically 
variable speed motor for forward and backwards (reversing) flow for use with final 
effluent.  

1 No  Backpulse tank, fabricated from GRP, 2.6m diameter x 4.0m high. 

2 No  Air scour blowers (duty/standby) each complete with variable speed motors and 
for the following duties:- 

SLUDGE RECIRCULATION SYSTEM 

Sludge is to be recirculated from the membrane tanks to the aeration tank inlet by 3 No 
Sludge recirculation pumps, dry well and suction centrifugal each complete with 
variable speed motor for use with screened, de-gritted, aerated sewage sludge (1% 
DS) Duty - Max: - 85 l/sec @ 8m head - Min: - 40 l/sec @ 8m head. 

SAS SYSTEM 

Surplus sludge is removed by a tee from the sludge recirculation main controlled by a 
flow meter and actuated valve. Surplus sludge is fed direct to the sludge thickener 
suitable to produce thickened sludge of 5% dry solids. The thickener is provided with 
polymer dosing, and a progressive cavity pump which transfers thickened sludge to the 
thickened sludge storage tank.   



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 54 of 126     

MEMBRANE CLEANING SYSTEM  

Two chemicals are to be dosed for membrane cleaning and the following dosing 
equipment is to be provided.  

SODIUM HYPOCHLORITE 

1 No 1.5 m3 GRP Sodium Hypochlorite storage tank, 1.1m dia and complete 
with the following:-Inlet connection (50 NB), Outlet connection (25 NB), 
Overflow (50 NB), Drain ( 25 NB), Vent, Half opening access lid 

4 No Actuated three way valves for block and bleed system c/w pipework to 
return sodium hypochlorite leaks back to the sodium hypochlorite storage 
tank. 

2 No Sodium Hypochlorite dosing pumps, horizontal plunger type, with manually 
variable stroke for the following duty:-Max :- 1020 l/hr @ 4 bar and to be 
complete with the following:-Skid mounted, 2 pressure relief valves, 2 
loading valves, Pulsation dampener, Pipework (15 NB), NRV, 2 ball valves 
manual operation, Calibration vessel, Motor Rating - 0.37 kW 

CITIC ACID 

1 No  1.5m3 GRP citric acid storage tank, 1.1m dia and complete with the 
following:-Inlet connection (50 NB),Outlet connection (25 NB), Overflow (50 
[...]
Risk of septicity and odours from early 
development stages

Odour nuisance, cost of cheemical 
dosing, inhibit performance of works

Medium Medium
Consider design of rising mains for 
phased development

D Design

d1 Flow and load data accuracy
Additional cost of dealing with 
increased requirements.

High Medium Verify Flow and Loads

F Site Specifics
f1

A96 Corridor Option Study - Central Option 2 (Transfer Flows to Allanfearn WwTW)

   



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 71 of 126     

8.3 Option 3  Transfer Flows to New Works with New Sea Outfall 

8.3.1 Introduction 

This option requires a newly constructed wastewater treatment facility to be located 
near the coast in the Fisherton area, adjacent to Inverness Airport. This location is 
proposed to avoid special protection areas and reduce the amount of infrastructure 
required to transfer flows to the works. The works final effluent is likely to require 
disinfection.  

Due to the anticipated large flows, and other environmental issues, it is proposed to 
utilise a carbonaceous plant with UV disinfection. This works will include 6mm fine 
screening, grit and grease removal, primary tanks, aeration lanes and final settlement 
tanks as well as UV treatment. This technology is well known and robust to load 
variations, and provision can be included to allow extension to aid phased 
development. Flexibility will be incorporated into the design should options to transfer 
Inverness East and Nairn area flows be taken forward for connection into this works. 

Sludge thickening facilities are proposed to thicken surplus sludge to 5% dry solids, 
suitable to be tankered to Allanfearn WwTW sludge treatment plant. This is in-line with 
Scottish Water s sludge strategy for the area. 

The final effluent will be pumped into the Moray Firth via a long sea outfall (400mmNB) 
rated for a maximum flow of 80 l/s. This is to counter high tides and saline intrusion. An 
existing outfall from the airport industrial estate has been identified which could be re-
used. Further investigation is required to determine the condition and capacity of this 
outfall, and whether it will need to be repaired or upgraded should this option be taken 
forward. 

In this section we include: 

8.3.1 Introduction to Option 

8.3.2 Specification 

8.3.3 Cost Summary 

8.3.4 Risk Schedule   



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 72 of 126     

Figure 8.3 - Block diagram of New Works with Moray Firth Outfall  

Flows 1 2 3 4 5 6 7 9 10 11 12 13 14 15 16 17
Average Flow m³/d 2,292 2,508 2,477 2,477 86 43 31 26.0 17 50 2 8 10 87 1,247 68

l/s 27 29 29 29 1 0.5 1.00 14
Maximum Flow m³/d 6,459 7,021 6,990 6,990 86 43 31 26.0 17 50 2 8 10 432 3,503 68

l/s 75 81 81 81 1 0.5 5 41

Loads
BOD kg/d 658 710 532 25 52 52
SS kg/d 795 864 432 87 929.4 1,301 69 7.81 69 9,171 497
Concentrations at average flow
BOD mg/l 287 283 215 10 3,000 599.92
SS mg/l 347 345 174 35 30,000 50,000 4,000 1,000 799.89 7,355 7,355

CENTRAL 
AREA

6MM 
SCREENS

GRIT 
REMOVAL

2NO PRIMARY 
SETTLEMENT 

TANKS

SELECTOR 
ZONE

AERATION ZONE
3NO FINAL 

SETTLEMENT 
TANKS

SLUDGE 
THICKENER

SLUDGE 
HOLDING 

TANK

WORKS LIQUOR 
PUMPING 
STATION

SITE 
DRAINAGE 

ODOUR 
CONTRO

L

SCREENINGS 
COMPACTOR

GRIT 
CLASSIFIER

TO TANKER

POLYMER

WASHWATER

DISINFECTION 
(UV)

NEW SEA 
OUTFALL

RAS

SAS

1 2 3 4

5 6

7

9

10

11 12

13

14

15 16

17

WASHWATER WASHWATER     



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 73 of 126     

  
8.3.2 SPECIFICATION 

REMOTE FEED PUMPING STATION 

It is to be assumed that the new infrastructure in the Whiteness Head area will be 
collected and transferred to a single point where a new satellite pumping station will be 
constructed to transfer flows to the Ardersier Village Pumping Station. The pumping 
station will comprise of 3 no. fixed speed submersible pumps to operate as 
duty/standby, each rated at 8l/s @ 15m head. The total option cost includes for the 
control panel and instrumentation required to operate the pumps automatically, all 
mechanical equipment required, and all civil structures, including 1500m of rising main. 

It is to be assumed that the new infrastructure in the Ardersier Village Area will be 
collected and transferred to a single point where a new pumping station will be 
constructed to transfer flows to a new works at Fisherton. The pumping station will 
comprise of 3 no. fixed speed submersible pumps to operate as duty/assist/standby, 
each rated at 20l/s @ 10m head. The total option cost includes for the control panel 
and instrumentation required to operate the pumps automatically, all mechanical 
equipment required, and all civil structures, including 500m of rising main. 

It is to be assumed that the new infrastructure in the Tornagrain Area will be collected 
and transferred to a single point where a new pumping station will be constructed to 
transfer flows to a new works at Fisherton. The pumping station will comprise of 3 no. 
fixed speed submersible pumps to operate as duty/assist/standby, each rated at 30l/s 
@ 25m head. The total option cost includes for the control panel and instrumentation 
required to operate the pumps automatically, all mechanical equipment required, and 
all civil structures, including 2000m of rising main. 

INLET WORKS 

Raw sewage fed to the works will be screened to 6mm by two duty/standby fine 
screens supplied by Rotamat. Screenings are conveyed to a screenings handling units 
for compaction prior to discharge to a screenings skip. 

Screened sewage will be de-gritted in a grit trap, provided with grit pumps for transfer 
of grit to a classifier where the grit is washed and compacted prior to discharge into the 
grit skip. 

PRIMARY TREATMENT 

Two circular primary tanks are proposed in line with Scottish Water design 
specifications to provide initial solids and BOD removal. Each tank is provided with a 
scraper bridge, pipework, valves and instrumentation. 
Two duty/standby progressive cavity pumps operating will automatically desludge the 
primary tanks and transfer consolidated sludge to the sludge thickener. The sludge 



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 74 of 126     

thickener is suitable to thicken surplus sludge to a concentration of 5% dry solids prior 
to being transferred to a new 130m3 storage tank.  

SECONDARY TREATMENT  

A new activated sludge plant is proposed to provide the additional BOD and solids 
removal required to meet likely discharge consents. Primary effluent is combined with 
return activated sludge (RAS) in the selector tank. Flows from the selector tank are 
distributed between 2 aeration lanes, each 28.5m long and 2.4m wide. 
Each aeration lane is provided with fine bubble diffuser grids, air pipework and isolation 
valves. 
The outlet from the aeration tank flows to a new FST distribution chamber which splits 
flows between three final settlement tanks. Each tank is provided with a scraper bridge.  

RAS/SAS SYSTEM  

RAS is drained from the base of each FST via a dedicated actuated valve into the 
RAS/SAS pumping station. Two duty/standby submersible pumps transfer RAS to the 
selector tank of the ASP and are provided with associated pipework, valves and 
instrumentation. Surplus sludge is diverted from the RAS line by an actuated valve the 
primary tank distribution chamber for co-settlement.   

ODOUR CONTROL 

An odour control unit, with duty/standby vent fans, is to be provided for treating 
odourous air from the inlet channel, screen, grit plant, sludge thickener, and thickened 
sludge storage tank. 

LIQUOR RETURN  PUMPING STATION 

A new concrete sump is to be provided to house two no. duty/standby submersible 
pumps, including pipework, valves and instrumentation, to transfer screenings, grit and 
sludge liquors to the inlet channel. 

SERVICE WATER (POTABLE) BOOSTER SET 

A new potable water booster set will provide site wash water to hose points, inlet 
screen, grit classifier and sludge thickener. The set will incorporate duty/standby 
pumps, pipework and valves, accumulator vessel and instrumentation. 

UV TREATMENT PLANT 

A new UV treatment plant is to be provided for disinfection of final effluent prior to 
discharge to the Moray Firth. This is required for a short (1000m) outfall into the Moray 
Firth east of Fort George.  



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 75 of 126     

8.3.3 Cost Summary 

CENTRAL AREA - OPTION 3

Item Description Price
1.1 Tornagrain Pumping Station 141225
1.2 Ardersier Village Pumping Station 142538
1.3 Whiteness Head Pumping Station 135844
1.4 Whiteness Transfer Rising Main 191363
1.5 Ardersier Village Transfer Rising Main 306180
1.6 Tornagrain Rising Main 267908
1.7 FISHERTON WwTW - new treatment plant 

at Fisherton -- 75 l/sec 14000 pe.
5637188

1.8 UV Disinfection 150938
1.9 1 no. x 300 mm dia x 500 mtr Outfall 331774

TOTAL 7305000

  



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 76 of 126     

8.3.4 Risk Schedule 

RISK REGISTER

Estimated Estimated Comments
Risk Description of Risk Description of Impact Impact Probability and possible
No Costs on Likelihood of mitigating

occurrence occurrence measures

A Construction

a1
Discovery of unexpected land 
contamination at transfer P.S.

Time & cost implications associated 
with removal.

Medium Low Investigate during ATC phase.   

a2 Unforeseen Ground Conditions Additional costs and delay. Medium Medium Investigate during ATC phase.   

a3
Discovery of unexpected buried 
structures, obstructions, services or 
pipework.

Additional costs and delay. Medium Low Investigate during ATC phase.   

B Stakeholders

b1 Land purchase
Programme delay or make option 
untenable

High High Early land owner contact

b2 Onerous consent from SEPA
Costly asset to construct (not best 
value solution for Scottish Water)

High Medium Detailed discussions with SEPA

b3
Planning constraints (set disinfection 
levels on existing works)

Costly asset to construct (not best 
value solution for Scottish Water)

High High
Initial consultations with planners. 
Design for disinfection.

b4
Risk of septicity and odours from early 
development stages

Odour nuisance, cost of cheemical 
dosing, inhibit performance of works

Medium Medium
Consider design of rising mains for 
phased development

b5
Over design from not knowwing SEPA 
constraints

Scottish Water could make incorrect 
investment

Low Low Detailed discussions with SEPA

D Design

d1 Flow and load data accuracy
Additional cost of dealing with 
increased requirements.

High Medium Verify Flow and Loads

d2
Risk in complying with regional sludge 
strategy aspirations

Additional OPEX and CAPEX at sludge 
centre and additional transportation 
costs

High Medium
Review capacity of regional sludge 
centres and compare with 
CAPEX/OPEX balance

F Site Specifics
f1

A96 Corridor Option Study - Central Option 3 (New Works at Fisherton)

   



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 77 of 126     

8.4 Option 4 

 
Transfer Flows to New Works with New River Nairn 

Outfall 

8.4.1 Introduction 

This option requires a newly constructed wastewater treatment facility to be located 
south of the Dalcross area near to the River Nairn. The works final effluent is likely to 
require disinfection.  

It is proposed that a new MBR process is suitable to provide the required high removal 
of BOD, suspended solids, ammonia, and final effluent disinfection. The works will be 
provided with chemical dosing facilities for phosphorus removal. This plant should 
include provision for future development by allowing space for additional aeration 
capacity, and membrane cassettes. The works will include 6mm fine screening, 0.8mm 
screening, grit removal for preliminary treatment. A facility will be provided for 
dewatering and washing of screenings and grit removed from the process. 

Sludge thickening facilities are proposed to thicken surplus sludge to 5% dry solids, 
suitable to be tankered to Allanfearn WwTW sludge treatment plant. This is in-line with 
Scottish Water s sludge strategy for the area. 

The final effluent will be pumped to the River Nairn via a new rising main (400mmNB) 
rated for a maximum flow of 80 l/s. The works will need to be provided with a standby 
generator to prevent flooding of the sewer network during power failure conditions.  

In this section we include: 

8.4.1 Introduction to Option  

8.4.2 Specification 

8.4.3 Cost Summary 

8.4.4 Risk Schedule 



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 78 of 126     

 
Figure 8.4 - Block diagram of New Works with River Nairn Outfall  

Selector Zones

Central
Area River Nairn

Notes:
- Average flow is assumed to be 1.25x DWF
- Instantaneous flows assume that no sludge is wasted Tankered

Off-site
Flows, Loads and Concentration (Summer 2020) 
Flows 1 2 3 4 5 6 7 8 9 10 11 12
Average Flow m³/d 2,292 2,513 15,079 2,477 12,566 36 2.6 9.6 8.6 40 30 221

l/s 27 32 189 31 158 0 5
Maximum Flow m³/d 6,459 6,680 40,082 6,644 33,402 36 2.6 9.6 8.6 40 30 221

l/s 75 80 479 79 399 0 5

Loads
BOD kg/d 658 678 678 12 0 665 21 21
SS kg/d 795 822 151,610 12 150,787 432 2.6 432 27 27
NH3-N kg/d 86 87 3 1

Concentrations at average flow
BOD mg/l 287 270 45 5 519 93
SS mg/l 347 327 10,055 5 12,000 12,000 1,000 50,000 692 124
NH3-N mg/l 37 37 1 6

Remote PS 6mm screens Grit Removal 0.8mm 
screens

  Aeration lanes MBR lanes

Sludge 
Thickener

Sludge 
Storage

Works Liquor 
PS 

Screenings 
Compactor

Grit Classifier
Polymer 7

Washwater 8

Site 
drainage

Odour 
Control

1 2 3 4

Recycle  5

6

9

Sludge liquors, washwater 
polymer dilution water

 

10

12

Recovery 
clean drop 
tank

Fine screenings & flushwater 11

   



   
Contract 9559 - A96 Corridor Option Study  

12/01/2007 Sheet 79 of 126     

  
8.4.2 SPECIFICATION 

REMOTE FEED PUMPING STATION 

It is to be assumed that the new infrastructure in the Whiteness Head area will be 
collected and transferred to a single point where a new satellite pumping station will be 
constructed to transfer flows to the Ardersier Village Pumping Station. The pumping 
station will comprise of 3 no. fixed speed submersible pumps to operate as 
duty/standby, each rated at 8l/s @ 15m head. The total option cost includes for the 
control panel and instrumentation required to operate the pumps automatically, all 
mechanical equipment required, and all civil structures, including 1500m of rising main. 

It is to be assumed that the new infrastructure in the Ardersier Village Area will be 
collected and transferred to a single point where a new pumping station will be 
constructed to transfer flows to the Tornagrain Pumping Station. The pumping station 
will comprise of 3 no. fixed speed submersible pumps to operate as 
duty/assist/standby, each rated at 20l/s @ 20m head. The total option cost includes for 
the control panel and instrumentation required to operate the pumps automatically, all 
mechanical equipment required, and all civil structures, including 500m of rising main. 

It is to be assumed that the new infrastructure in the Tornagrain Area will be collected 
and transferred to a single point where a new pumping station will be constructed to 
transfer flows to a new works at Dalcross. The pumping station will comprise of 3 no. 
fixed speed submersible pumps to operate as duty/assist/standby, each rated at 50l/s 
@ 20m head. The total option cost includes for the control panel and instrumentation 
required to operate the pumps automatically, all mechanical equipment required, and 
all civil structures, including 2000m of rising main.  

INLET SCREENS  
Incoming raw sewage is to be screened by 2 No Rotamat screens, rated for 80 l/sec 
comprising 6mm screens and a 10mm emergency bypass screen will be provided. The 
inlet channel will be provided with an auto-sampler. The new civil structure housing the 